AGT 7580

»

PART NUMBER

DESCRIPTION

o
<

25106001300

2630100287

26702000064

26702000031

20901000500

26702000050

Reverse gear fork shaft

26702000040

Bushing for clutch fork shaft

26702000027

2630102485

2630101884

26702000001

20905007500

Paper pad for flange plate

el il el el el el el el LV el el Bl el B |

olR|2|a|e|x|N|o|u |~ w|nd|=]O

26702000189

Flange plate




0OS. PART NUMBER DESCRIPTION QTY
1 20703001100 1
2 26702000037 Bushing for clutch fork shaft ~ ®©16*®20*31 1
3 2630102483 B Pin with hole ¢©6*28 1
4 26702000026 Fork 1
5 26702000039 Bushing for clutch fork shaft 1
6 20901000500 4
7 26702000062 Clutch fork shaft ¢11.2*2.65 1
8 2630100287 1
9 26702000030 Clutch rope seat 1
10 [2630101884 1
1 )

—
|
[

[T

0OS. PART NUMBER DESCRIPTION QTY
1 2630100287 1
2 26702000051 Reverse gear fork 1
3 26702000039 Bushing for clutch fork shaft 1
4 20901000500 O-ring 2
5 26702000028 Reverse gear fork shaft 1
6 2630101884 1
7 26702000034 Reverse gear rope seat 1
8 2630102093 1




»

PART NUMBER

DESCRIPTION

QTY

@)

1 2630102506 Spline gasket 8 1
2 20604000100 Fork limited steel ball S6.3 4
3 20704001700 Retaining spring ¢0.8 2
4 26702000018 Main shaft 250mm 1
5 20703000600 Clip of axes ®25 1
6 26302000500 Deep groove ball bearing 1
7 26702000038 Bushing for main shaft 1
8 20904001100 1
9 2630101045 Tab washer 20 2
10  [2630101046 1
11 26702000036 Bushing for flat key 1
12 (2630100026 1
13 26702000033 Main shaft plate 1
14 120901006300 O-ring 942.5*2.65 1
15 26702000065 Main shaft protection cover 4
16 2630102329 4
17 2630102308 4
18  |2630102092 4
19 26302021900 1
20 26702000020 Main shaft double tooth gear wheel 1
21 20901006900 O-ring 18*1.8 2
22 (26702000061 Clutch 1
23 2630101225 Flat washer 8*32*2 1
24 (2630101808 1
25 12630103397 1




0OS. PART NUMBER DESCRIPTION QTY
1 26702000017 Countershaft 1
2 2630100030 Flat key 8*7*20 1
3 26702000019 Double-tooth countershaft gear wheel 1
4 26302021900 Tapered roller bearing 1
5 26302000200 Tapered roller bearing 1
6 2630101046 Round nut 2
7 2630101045 Tab washer 20 2
8 2630102092 1
9 2630102308 Flat washer 8*32*2 1
10 12630102331 Bolt M8*16 1
11 20905002800 Paper gasket for counter shaft cap 1
12 26702000035 Countershaft cap 1
13 |2630102092 4
14 12630102308 4
15  [2630102329 4




0OS. PART NUMBER DESCRIPTION QTY
1 2630102320 Bolt M10*25 1
2 2630102094 Flat washer 10.5*22*4 1
3 2630102538 Cylindrical pin ¢5*10 1
4 20901000900 O ring @18*1.8 1
5 26702000013 Reverse gear axes 127mm 1
6 2630102325 Cotter pin 1.6*20 2.5*30 1
7 26702000014 Reverse gear pulling plate 1
8 20701003500 Reverse gear spring seat 2
9 26702000015 Reverse gear wheel 1
10 20704000400 Spring of reverse gear 1
11 26702000032 Limit plate of reverse gear 1
12 2630102346 Flat washer ¢12 2
13 |2630102484 Six-angle nut M12 1




POS. PART NUMBER DESCRIPTION QTY
1 2630100287 2
2 2630102093 6
3 2630101705 6
4 2630102336 6




»

PART NUMBER

DESCRIPTION

[3)
<

0 T
1 2630101884 Cotter pin 2.5*30 1
2 2630102484 Six-angle nut M12 1
3 2630102346 Flat washer @12 2
4 26702000021 Bevel gear 1
5 26302000100 Tapered roller bearing 30206 1
6 26302001400 Tapered roller bearing 30204 1
7 26702000024 Bevel gear shaft 1
8 20905007400 Paper pad for transmmission box 1
9 26702000002 Transmission box 1




0OS. PART NUMBER DESCRIPTION QTY
1 20904007500 Oil Seal 45*62*8 4
2 26702000025 Hexagonal output axes tube 1
3 26302020200 Deep groove ball bearing 1
4 20901000500 1
5 2630101075 Adjustment shims 1
6 26702000022 Bevel gear 1
7 26702000023 Output axes tube 1
8 26302021400 Tapered roller bearing 1
9 20905007300 Paper pad for transmission box 1
10  |26702000004 End cover 1
11 2630101705 6
12 12630102336 6
13 12630102509 6
14 |2630101705 6
15  [26702000029 2
16 |2630102486 Drain bolt M12*15*1.25 1




PART NUMBER

DESCRIPTION

26702000071

26702000075

2630102318

2630101777

ola|s|w|n|[=]0

2630102094

2630102095

a|lao|a|lo|=] =5

»

PART NUMBER

DESCRIPTION

[3)
<

26702000081

26702000082

26702000080

2630101808

26702000083

2630102339

2630102095

2630101795

o|o|~N|o|la|s|w|n|[=]0

26702000079

=2 OIN|IN|[= ||| —]—




w

POS.

PART NUMBER

DESCRIPTION

26702000072

26702000073

26702000074

2630101815

w

2630101885

2630101795

ENJT Y] [O) PR N o

PART NUMBER

DESCRIPTION

26702000069

2630101777

2630102095

2630102512

alalw|n|=]0

2630102094

() FNJ B NG N (N




12

OS. PART NUMBER DESCRIPTION QTY
1 26702000089 Reverse gear cable 1
2 26702000067 Reverse gear handle 1
3 26702000092 2
4 26702000009 1
5 26702000066 Cluth handle 1
6 26702000088 Clutch cable 1
7 26702000070 1
8 26702000091 1
9 2630102326 1
10 [2630102323 1
11 26702000068 Lifting locking handle 1
12 12630102315 Bolt M16*150*2 1
13 |26702000078 Shift lever 1
14 2630102385 2
15 2630102331 4

2630102307 4

16 |26702000063 1

17 20601004600 1
2630102386 1

18  [26702000086 1

19 26702000087 1




»

PART NUMBER

DESCRIPTION

0] T
1 2630102502 Speed control rod 1
2 2630102385 1
3 26701000120 1
4 26702000076 Big Pin 3
5 2630102492 B pin with hole 3
6 26702000077 Connector for speed control rod 1
7 2630102515 2




POS. PART NUMBER DESCRIPTION QTY
1 21201053700 right dry land blades assem. (4pcs*3group,2+1) 1
2 21201053600 left dry land blades assem. (4pcs*3group,2+1) 1
3 21201052105 main shaft 2
4 21201052106 additional shaft 2
5 21201052103 Left blade 12
6 21201052104 Right blade 12
7 2630102568 B type hole pin $8*40 4
8 2630102335 bolt with plate M8*25 24
9 2630100287 Nut M8 24
10 2630101705 spring gasket ¢8 24

9
8 - /i O\(O
[ IJI \
/ '
7] O\
POS. PART NUMBER DESCRIPTION QTY
1 / left rubber tyre assem. 1
/ right rubber tyre assem. 1
2 21102000600 outer tyre 1
3 21101000200 inner tube 1
4 21103010200 left tyre rim 1
5 21103010100 fight tyre rim 1
6 26701000414 wheel shaft 2
7 2630100204 bolt with plate M8*25 18
8 2630101705 spring gasket @8 18
9 2630100287 Nut M8 18




